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CERTIFICADO DE PRUEBAS EN FABRICA
CERTIFICADO DE PRUEBAS EN FABRICA

Number / Nimero:

13088027

Page ! Pagina:

1/5

Date / Dia: November 21, 2013

Tubos de Acero de México, 5.A.
gall';et. México Veracruz Km 433.7 SN
elfino Valenzuela Tejeria, Veracruz, Vi
CP. 91687 MEXICO e
{52) 225 989 1100 tel
(52) 229 989 1600 fax

ustomer / Cliente: PLESA ANAHUAC Y CIAS, S.A. DECV. Tustomer s Order ltem / Orden Cliente - ltem: ™ Customer’s TieTaronce | et del Cliente:  |Manufaciurer’s Works Order N° / Confirmacion de Venta:
. NIA N/A 20970601 '
Manufaciuring Process / Proceso de Manufactura. Product Type / Tipo de Producio: Surface / Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADOC EN CALIENTE SiN COSTURA CONDUGCION SIN COSTURA BARNIZADO
Standard of Specification / Narmas o Especificaciones: Sieel Grade / Grado de acera: Ends / Extremas:
API 5L ED45IJULY 2013 B/X42-L245/. 280 PSL1 NORMAL BEVEL
BISELADO NORMAL
Dimenslons / Dimensiones: Schedule f Céduia: Length / Longitud: Guantity / Canfidad: 14 PesiPz Nominal Weight / Pesa Nominal:
4.000 X 0.225 INCH SCH 040 f W.C STD 19.69 /2133 FT 207.769 FT 2676.414 LB 9.12 LBIFT
101.6 X 5.7 MM 6,00/ 6.50 MTS 90,760 MTS 1214.000 KG 13.57 KGM

Specimen condition Specimen dimensions Test ¥.5. U.T.5. Y.5./U.T.5 Elangation / Alargamiento
Heat N° | Sample §° ] Condicién de la prabeta Dimensionas de la probeta temp | Eul 0.50 %. Req.
Golada N°| Muestra N°{ Ls Sc | Typef Oni Size Area Temp. |Min: 290 Min: 415 Req. Max. Lo wMin. Cbt.
Tipe Tamarfio Seccldn | ensayo fMax: ~ Max: == -
mm mm2 °C MPa MPa in Yo %
— mmry— sv——
6607 655946 B AM Ss L 25.57 X 08.02 155,84 RT 363 498 0,73 2 23.4 29.0

AN As manufactured / Segan proceso de fabricacidn Ls: Location of sample / Ubicacian de la muestra O#i: Orientation / Orientacisn ~Be- Spacimen condition / Condicién de la probeta

-8 Body / Cuarpo
"ML Longitudinal / Longitudinal

- Max: Maximum | Maxime Regq. Max: Required maximum / Méaximo requeride Ss: Sirip specimen / Muesira reclangular

- Req: Required/ Requerido

U.T.S: Ultimale tensiie strength / Reslstencia
Y85 Yield strength / Fluencia T

“ff: Room tempe 1ré'i‘";rérﬁﬁ§|ra:tura amblerte;

o7 Inftial langth / Longitud inicial

e
" Comnposition % _/ Compos clén:
R 5t X100
Cal. 1}Col. 2{Gol, 3] . O
H  Max 400 - - 15 | 100
) s Min - - - -
»R-Sample N° [P Max 400 - - 15 | 100
| Muestra N° : T =1 -1 =
eoon 12 ] 55 | 0.4 | 195
;65848 78 14 | b2 0 19
. T_hlé'ce_rljrﬁcg_l__e'is issued by a compulerizad aysiam‘an_ﬁ]l'w vald with elactronic signature:0n ihs o_[;llglﬁal cerl te the trade-mark green Gol . Esl:r.e ‘cerfificado sa emite medianie sislama compitanzadosy o5 o cop firma electrd i El cerfilicado original poséa L-r.np'resn atlogo
“Teraris’ ig stamped. In case the-twner of the anginal cg_ﬂiﬁcalewuutd relaase a copy of it, he' must atiest its gonformity to the original on Triris calor verda. En caso de que el poseador del.te; do; ntreg) 1 copia, debera garantizar la ad con el orighal haciénd ;
Jupori himssil the tésponsibility fof any unlawiulor not allowed use. Any alterallan andf alsification wil Be'subjesled 15 the law. {responsable por cualguier uso ilegal o indebide.. Cf_iaguier,alta K5 alstficacion estara sujeta alaley.
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Tubos de Acero de México, 5.4,
Carrgt. México Veracruz Km 433.7 SN
Delfino Valenzuela Tejeria, Veracruz, Veracruz

C.P. 31697 MEXICO
(52) 222 989 1160 tel
(52) 229 989 1500 f
CERTIFICADO DE PRUEBAS EN FABRICA | Number/tomero: | Page / Pagina: =
CERTIFICADO DE PRUEBAS EN FABRICA 13088027 2/5
Date / Dia: November 21, 2013
Customer / Cliente: PLESA ANAHUAC Y CIAS, S.A. DEC.V. Custorner’s Qrder Item / Orden Cliente - ltem: Customen s Reference | Rel. del Cliente:  |Manufacturer’s Works Order N°/ Confirmacion de Venta:
N/A NiA 20970601
Manufacturing Process / Procese de Manufaciura: Praduct Type / Tipo de Producte: Surface / Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
Standard or Specification / Normas o Especificaciones: Steel Grade / Gradg de acero: Ends / Extremos:
APl 5L ED45/JULY 2013 B/X42-L.245/1.290 PSL1 NORMAL BEVEL
BISELADO NORMAL
Dimensions / Dimensicnes: Schedule { Cédula: Length { Longitud: Quantity / Cantidad: 14 Pes/Pz Nominal Weight / Peso Nominal:
4.000 X 0.226 INCH : SCH 040 f W.C STD 19.69(21.33 FT 297.76% FT 2676.414 LB 9.12 LB/FT
101.6 X 5.7 MM 6,00/ 6.50 MTS 90760 MTS 1214.000 KG 13,57 KGIM

Composition % { Composicion %
X100 X 1000 X 10000
C | Mn] S | Mo ]| Cr P 3 v Nb | Ni]cul Snj Al Ti | As 8 | ca}f N jCol.1

H Max 28 | 120 - 15 40 an 30 B0 - | 400 | 400 - - - - - - - 15
Min - 29 | 10 - -- - - - - - - - - — - - - - - =
HeatN° | Sample N* {P Max 28 | 120 - 15 40 a0 30 80 — | 400 | 400 - - - - - = - 15 6
Calada N° | Muestra N° Min - 26 | 10 - - - - = = = = - - - - - - - - e —
.. B80T BH947 P 17 ] 75128 |12] 8] 6 }35] 0 Q a0 | &b [ 17 [] 2 o 13 | 56 o [202] ©

- ol SUNA Nb VT
Col. 2! SUMA Mo+ CreNiHCuy

Praduet / Producte

1 Individials ! individuales

Required values |
Mini— | Max 220 | Var—

" ivalores requeridos

_. Heat N’ -~ Sample N° Specimen noﬁditlc’g' Scale
. Cotada N Muestra N° . FEscala .-
st ——
o G607 65945 HREW - -
HRBW

B07 - - 65947

‘Middle wall / Centro

di}édraM { Cuadrante

*FAM: As manufactured f Segin procesa de‘fabric

i '_ AVG: AQeragEJP_mmedio

Esl rifficade se amite mediants sistema compu.t_'aﬁz_.gdp yes valif!add 6o finma electronica,  El certitcade original posee impresc ellogo™.
Tel color verde, En caso de que el poseedor ﬂe:lfféeniﬁ regiigiiing copia, debera garaniizay la confarmidad cen el original haciéndose
rasponsable por cualquier usoilegal o indebide. Cualquier ali¢racit Iflcacian estara sujsta a laley.

e ariginal centificate (he lrade-mark gre
st attest jls: confarmity to fhe original ane
will e : id to-1he law.

_- This"ca_ﬂ_‘rﬁcalajis issued by a compulerized syfsi_em-and His-valid with electrenic signature.&n
-7 |"Tenanis®is stemped. In case thé awher of me_'ori'g_in‘zll.b'el_'liﬁcate woilld rejease a copy of
... - Jupon-himself ihe responsibiity far any unlawiul or not allowed use. Any a|tera_llun and/ol




Tenari
rgg Tubos de Acero de México, 5.A.

| ga;;et. Meéxico Veracruz Km 433.7 SN
| | elfino Valenzuela Tejeria, Veracruz, Vi
C.P. 91697 MEXICO » veradE
{52) 229 989 $100 tel
(52)-229 989 1600 fax

CERTIFICADO DE PRUEBAS EN FABRICA | fumber/Nimero: | Page/Pécine
CERTIFICADO DE PRUEBAS EN FABRICA 13088027 375

Date / Dia: November 24, 2013
Customer s Referance / Ref. del Cliente: Mamufaciurer s Warks Orgar N° / Canfirmacién de Venta:

ustomor / Cliente: PLESA ANAHUAC Y CIAS, S.A. DEC.V. Customer’s Order lism / Orqenaﬁs - Hem:

NIA NIA 2097 06/01
Manufacturing Process / Proceso de Manufactura: Product Type { Tipo de Productor Surface / Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
Standard or Specification / Normas o Especificaciones: Stee! Grade / Grado de acero: Ends f Exiremos:
APl 5L ED45/JULY 2013 B/X42-1.245/.290 PSL1 NORMAL BEVEL

BISELADO NORMAL

Dimensicns / Dimensiones; Schedulz } Cédula: Length / Longitud: Quaniity f Cantidad: 14 Pes/Pz Nomina! Weight / Peso Nominal:
4.000 X B226 "NCH SCH 040 /W.C STD 19.69/21.33 FT 297769 FT 2676.414 LB 9.12 LB/FT
101.6 X 5.7 MM . 6.00/ 6.50 MTS 90.760 MTS 1214.000 KG 13.57 KGIM

rB: Body / Cuerpo

Standard / Norma:
Heat N° | Sample N° Result
Colada N° | Muesira N° Resuliado

-6607 65947 Good / Bueno

ﬂrﬁ'e'f--ﬁeﬁ\_po. o esults / Resuitado

Preswre.' Presion

- .Uh‘lt I \Jh_idad; Value I Vaio v $ecp'n}i'$ i Segundos

20 5

mpa;;

da n T frma clecronica. £l cerlificads ungmal posee impresaéllogo -
iragui; una copla, debera garantizar la conformidad con el originat haciéntios -

&n estara sujeta a’la ley. P
FOR03171}

- Esls cemﬂcadu se emite madiante sisterna cormpul
: ; colar verde, En caso de que ¢l poseedor 4

snsable por cualquier use llegal o indabida. Cualqnﬂer
responsen e s uso llega «

nglnal carhﬁl-le ihs trade-mark graan colure

. Thls carhfra'.e 3 |saued bya mmpulenzsd syslam and-t (5-valid wiih eleciiehit signature. 0
X 'Tenarls" is stamped. In case tha owner. of the ariginai setlificate would release a copy ofill ha must attest e cunformny te: the ariginal una 1

O upon 7 hifrmsef |he respnnslb:hr for any unlawful ar r\m allowed use. An alteratlun andlnr lalslrcallon S besubmcl.ed 1o the law.
. J—l el il L,




=Tenaris

Tubos de Acéro de México, 5.A.
ga:nf‘et. México Veracruz Km 433.7 SN

elfino Valenzuela Tejerfa, Veracruz, Vera
C.P. 91697 MEXICO o
(52) 229 989 1100 tel
(52} 229 989 1600 fax

CERTIFICADO DE PRUEBAS EN FABRICA

13088027

Nuimber / Namerc:

Page / Pagina:
415

CERTIFICADC DE PRUEBAS EN FABRICA

Date ! Dia: November 21, 2013

Gustamer / Cliente: PLESA ANAHUAC ¥ CIAS, S.A.DECV. Custorer's Order ltem / Ordan Cente - 1tem: Cuslom?’s-ﬁaference THel, dol Clente. | |Manufaciurer’s Works Order W / Confirmacion da Venta:
NIA NIA 209706101

Manufacturing Process / Proceso de Manufactura: Product Type / Tipo de Producto: surface / Superficie:

SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED

LAMINADO EN CALIENTE SIN COSTURA . |cONDUCGION SiN COSTURA BARNIZADO

Standard or Specification / Normas o Especificaciones: Steel Grade / Grado de acero: Ends / Extremos:

AP 5L ED45JULY 2013 BrX42-1245/L290 PSL1 NORMA). BEVEL

BISELADC NORMAL

Dimensions / Dimensiones: Schedule [ Cédula Length / Longiiud: Quantity / Cantidad: 14 PcsiPz Norminal Waight / Pesa Nominal:

4.000 X 0.226 INCH SCH 040/ W.C STD 19.69 {2133 FT 297.769 FT 2676.414 LB 9.12 LB/IFT

101.6 X 5.7 MM 6.00 / 6.50 MTS 90.760 MTS 1214.000 KG 13.57 KG/M

Heal freatmant / Tratamiento térmico: Pipa { Tubo
Quench media of heat treatment process / Medio de en

friamento del fratamiento térmico: nfa

Temperature Scale / Escala de Temperatura: nfa

Type
Tipo

asrolied

Manifacturad by TenarsTamsa
‘{Stes!. makmg process: L
Eleclnc Arr: Furnace -Ladle Furnane-Conlmu 5. Castmg Mabhlna

" Irully yaled Steel S -

s Ma'tenal free from Mercury contammahnn )
Nol;epalred by weldmg

i Non destructlve test Safisfactory
lnspecunn maﬂwu

Yiian Ret:471850

FLV- MPI -
MATERIALDE AGUERDC A NACE MRO175/ 150 51562, 8008

TamsaRef:471850

ULY 2013/ASTM A106, 14/ASME SA106, 201 J/ASTMABS,

AGE MROT03, 2010 SOLG DUREZAMAX:22

API 5L JULY 2013.'ASTM A1US, 11IASME SA1DB QD:IDI'ASTM A53 12

rificate 15 lssued bya mmpulerlzed system and 1\ . vahd wilh electronic slgnatur
‘Starnped. In case the owneraf 1ha ungmal ‘cerificate would release a copy of

ma elecirenica.  E cantiicado otiginal pnsee presn. ¢ el lngo'
copia, debers garantizar fa conformidad con el orginal hacwéndose

;t‘canu'm eslara suleta a'la jey.
FORO317

se!f the- respunslmlrtyior any unlawf\.ll ar nnl alluwad use. Any alteration andfor Talsicatib




Tubos de Acero de México, S.A.
ga?;et. Meéxico Veracruz Km 433.7 SN
effino Valenzuela Tejeria, Veracruz, Vi
C.P. 91697 MEXICO veraeeE
(52) 229 989 1100 tel
{52) 229 989 1600 fax

CERTIFICADO DE PRUEBAS EN FABRICA
CERTIFICADO DE PRUEBAS EN FABRICA

Number / Nimero:

13088027

Page / Pagina:

5/5

Date / Dia: November 21, 2013

Customer { Chente: PLESA ANAHUAC Y CIAS, 5.A.DE [AYA Customer’s Order ltem / Orden C'ﬁente - et Customer’s Eefe_rsnce I Ref. del Cllente: Manufacturer’s Works Order N° / Cenfirmacién de Venta:
NIA N/A 209706101

Manufaciuring Process / Proceso de Manufactura: Praduct Type / Tipo de Producto: Surface / Superficie:

SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED

LAMINADC EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO

Standard or Specification / Normas o Especificaciones: Steel Grade { Grado de acero! Ends / Extremos!

APL 5L EDASIJULY 2013 BIX42-1245/1.290 PSL1 NORMAL BEVEL

BISELADO NORMAL

Dimensions / Dimensianas: Schedule / Cédula: Length / Longitud: Quantily / Cantidac: 14 Pes/Pz Nominal Weight / Peso Nominal:

4.000 X 0.226 INGH SCH 040/ W.C STD 19.69/ 21.33FT 207.769 FT 2676.414 LB 9.12 LB/IFT

101.6 X 5.7 MM 6.00 / 6.50 MTS 90.760 MTS 1214.000 KG 13.57 KG/M

Heat N° Quantity Length
Colada N° Canfidad Longitud
(Pieces) (it} (m}
—— ——
6607 14 297.77 80.76

Average length par pipe

Nominal weight per pipe

Longiiud promedic por tubo

Peso nominal por tubo

(it) (m} (Io#) {kg/m)
e e —
21269 6.483 8.988 13 378

. Thls Is to-certity that the praduct described here has been manufaclured
- purchaser arder requiremants. This cemﬁcate is nut a daclafahnn of an

¥ pled lestecl. and inspecied in accordancs with
sed asa declaration of origi

P ente certlf camos que-el material aqu!. escrilo na Sido fabricado, muestieado, ensayado & inspeccionado de
fden’de compra. 'Esle erllﬂcadn na gs, ni puede ser usada, como yna declaracm

o orige

DEPTO. DE GERTIFICACION DE CAL] ]

QUALITY CERTIFICATION DEPT.

Teresa M. Casteild Abrahami

o [ This: r.erhﬁczle is' |55ued by a cnmpularlzed syslarn avﬁ itis vahd wilh electranic signalure.
" "Tenaﬂs I8’ slamped in case \he ownerof the ongmal cettificate would release a copy of' he st e

do con fima electranica.  E! cerlificado or ginal pusee lmpreso el Iogu R
ina copia, debera garantizar la conformidad can el ariginal hacléndose |

- upon hsmse!f the. rasponSIb»my fureny nlawhil ornot al wed use. Any alleration and.'or falsiﬁ::auu

5ub]ec|ed iti lhe lew.

.'o falsifcmun estara sujeta ala ley.
X FOR03171:



